
 

Page 1 
 

 SURAT SMART CITY DEVELOPMENT LIMITED 

  

 Surat Smart City Development Limited (SSCDL) 
South Zone Vahivati Bhavan, Udhana Main Road, Opp. Satya 

Nagar, Udhana, Surat - 394210, Gujarat. 
Notice Inviting RFP for 

“Design, Construction, Erection, Testing and commissioning of (i) 
Augmentation of existing Sewage Pumping Station, (ii) Augmentation 
of existing 66 MLD up to 167 MLD Capacity STP and  (iii) 40 MLD net 
Output TSTP to generate Industrial grade Water including operation 
and maintenance of all the above (i), (ii) and (iii) for 10 Years Period 
Under SMART CITY , Surat   ” 
Tender Notice No: GM (Drainage & SWM)/SSCDL/ABD(6B & 

7)/1/2016-2017 

 

Bid for Design, Construction, Erection, Testing and commissioning of (i) Augmentation of existing 
[...]
Process Air Blowers 

 
Indicative Process Flow Diagram, and land allocation layout drawings for the proposed STP 
are attached at the end of this technical specifications of Volume–II. These Drawings are 
indicative and for tendering purpose only. Bidders need to develop their own drawings based 
on his design and site conditions, conforming to the specifications given in the Tender 
documents.  
  



 

Page 94 
 

 SURAT SMART CITY DEVELOPMENT LIMITED 

  

The processes selected above are well-established process for treatment of sewage. The 
Bidders are to adopt the same nomenclature used for various Treatment Units in their design 
documents as used in the Tender documents.  
 
(D) UNITWISE SPECIFICATION OF STP: 

 
The scope work under this tender incorporates the new construction and 
modification / repairing / alteration / augmentation of existing 66 MLD capacity 
STP upto 167 MLD capacity facilities. The various unitwise specification are 
provided hereunder are for general guidance only and not limited to as specified 
thereof. The tenderer shall have to carry out all the new construction and 
alteration / modification / repairing / augmentation of existing STP as per the 
specification provided under this tender for specific unit hereunder. Hence, the 
tenderer is required to visit the site before quoting the tender and shall have to 
incorporate all the new construction and necessary changes / modification / 
alteration / augmentation of existing STP, he desires for 100% smooth running of 
the complete 167 MLD augmented plant, to achieve the desired treated sewage 
parametes as specified above, under this tender. 

 
1.1 GENERAL : 
 

The Scope of work under each sub head shall consist of Design, construction of Civil 
Engineering works, supply, installation and testing/commissioning of all 
instrumentation, electrical/mechanical equipments alongwith piping works and other 
essentially required ancillary work etc. complete for each unit mentioned here under. 

 
The process and hydraulic as well as structural design calculations for each of the 
following units / channel / pipelines etc., as required alongwith Civil G.A. drawings and 
G.A. drawings for mechanical/electrical/instrument equipment along with design 
calculations as applicable, with complete details shall have to be submitted by the 
contractor for approval of the client before starting execution of each work/ 
procurement of any equipment. 
 
The scope work under this tender incorporates the new construction and 
modification / repairing / alteration / augmentation of existing 66 MLD capacity 
STP upto 167 MLD capacity facilities. The various unitwise specification are 
provided hereunder are for general guidance only and not limited to as specified 
thereof. The tenderer shall have to carry out all the new construction and 
alteration / modification / repairing / augmentation of existing STP as per the 
specification provided under this tender for specific unit hereunder. Hence, the 
tenderer is required to visit the site before quoting the tender and shall have to 
incorporate all the new construction and necessary changes / modification / 
alteration / augmentation of existing STP, he desires for 100% smooth running of 
the complete 167 MLD augmented plant, to achieve the desired treated sewage 
parametes as specified above, under this tender. 

 
 
1.2 INLET CHAMBER           
 



 

Page 95 
 

 SURAT SMART CITY DEVELOPMENT LIMITED 

  

Inlet chamber of suitable size built in RCC M30 shall be constructed at the location 
shown in the tentative layout plan. The inlet chamber shall be designed to take peak 
flow of sewage. The inlet chamber shall have required number of puddle collars and 
necessary Alluminium penstock gates of suitable size for flow control.  
 
The inlet chamber shall receive flow from Sewage Pumping Stations and the chamber 
shall have to be designed having adequate depth and free board above top water level to 
avoid splashing. Necessary hydraulic test to check water tightness of the inlet chamber 
shall be performed. Drain arrangement shall be provided with necessary Valve. The 
drain pipe shall be connected to the plant bypass pipeline / chamber. 
 
RCC slab/platform with hand railing shall be provided on three sides at the top of inlet 
chamber for access and operation of the gates. Access to the top of inlet chamber shall 
be by means of 1m wide RCC staircase with hand rails. Polypropline  foot rests of 
standard size shall be fixed inside the inlet chamber. The inside surface of the inlet 
chamber shall be provided with 20 mm thick  water proof plaster in Cement mortar 1:3. 
The bottom of the chamber shall be provided with 40 mm thick IPS screeding. The 
outside surface shall be provided with 20 mm thick double coat Sand faced plaster in 
cement mortar 1:3 with exterior emulsion as per Civil specification. 
 

1.3 SCREEN CHANNEL – FINE BAR SCREEN 
       

Fine Screen Chamber – Mechanical Fine Screen – The Fine Screen shall be provided 
for total 167 MLD capacity STP. The existing Fine Screen is of 66 MLD and new fine 
screen to be provided for 101 MLD average flow. The detailed scope of work of fine 
screen chamber and mechanical fine sceen shall be be as under : 
 
The suitable dimensions of the chamber shall be provided in order to maintain a 
velocity of 1.2 m/sec during peak flow across the screen. Flow into screen channel shall 
be received from main inlet chamber through a channel of adequate length and width. A 
free board of 500 mm shall be provided in this structure. The Step type fine bar 
mechanical screen of 6 mm clear opening shall be provided for removal of floating 
material in the screen channel as per mechanical specification.. RCC platform of at 
least 1.2 m width shall be provided over the screen chamber on upstream side with 
adequate opening for tilt /swivel of screen and removal without obstruction. Similarly 
RCC platform of atleast 2.5m width shall be provided on downstream side for placing 
belt conveyor, hydraulic unit / screen panel and providing at least 1m clear width for 
operation and maintenance. The platform shall be provided with railing to facilitate 
inspection and maintenance of screen. RCC staircase of 1.0 m wide shall be provided at 
suitable position in order to have access to the RCC top slab. Polyproplene rests shall be 
fixed inside the chamber on both, upstream and downstream side. Necessary drain pipe 
and valve shall be provided to empty out the screen chamber. The drain pipe shall be 
connected to the plant bypass pipeline / chamber. 
 
The Screen mechanism shall be mounted on a platform at a suitable height. The 
screening lifted by the mechanism shall be delivered to the belt conveyor which in turn 
shall carry and drop the screening with the help of chute and drop directly into the 
wheel barrow kept standing at ground level on cement concrete platform. The screen 



 

Page 96 
 

 SURAT SMART CITY DEVELOPMENT LIMITED 

  

shall be provided with such an arrangement that the falling stock of the screening is 
arrested. 
 
2 Nos. Alluminium pen-stock gates shall be provided both at inlet and outlet of each 
screen channel to facilitate isolation and maintenance. 
 
The complete structure shall consist of RCC work with suitable RCC foundation. 
Necessary hydraulic testing shall be provided for screen channel. The inside surface of 
the screen channel shall be provided with 20 mm thick  water proof plaster in Cement 
mortar 1:3. The bottom of the channel shall be provided with 50 mm thick screeding. 
The outside surface shall be provided with 20 mm thick double coat Sand faced plaster 
in cement mortar 1:3 with exterior emulsion as per Civil specification. The details of 
equipment and requirement shall be specified separately under the 
electrical-mechanical work. 
 
Contractor shall supply a total of 3 nos. of wheel operated hand pulled trolleys along 
with necessary HDPE or MS Drums/Bins for collection of screenings falling off belt 
conveyor. 
 
The screening falling off the belt conveyor shall be guided to screening collection 
drums by providing GI (2mm) chute of adequate opening. Chute shall be extended upto 
2m above ground level or as directed by engineer-in-charge during execution. The 
opening between chute and drum shall be enveloped with suitable cloth cover to 
prevent dispersal of screenings in the plant due to wind or other conditions.  
 
The belt conveyors shall be provided with suitable guard covers to prevent the dispersal 
of screening in the plant. 
 

1.4 GRIT CHAMBER 
 

The flow from the screen channel shall be allowed into the Grit Chamber for the 
removal of grit/inorganic matter by means of RCC square tank designed as per relevant 
IS code of practice. There shall be 4 Nos. Mechanical Gravity type conventional Grit 
Chamber. Grit chambers shall be designed for peak flow. Mechanical grit chamber 
shall be capable of removing grit of particle size of 0.15 mm and above and sp. gravity 
of 2.65. The surface loading rate, settling velocity and other design parameters shall be 
as stated earlier. The Grit Chamber shall be of RCC M30 grade construction with 
suitable RCC foundation with necessary water tightness test. The inside surface of the 
Grit Chamber shall be provided with 20 mm thick  water proof plaster in Cement 
mortar 1:3. The bottom of the Chamber shall be provided with 40 mm thick IPS 
screeding. The outside surface shall be provided with 20 mm thick double coat Sand 
faced plaster in cement mortar 1:3 with exterior emulsion as per Civil specification.  

 
The grit be guided to trolleys providing GI (2mm) chute of adequate opening. Chute 
shall be extended upto 2m above ground level or directed by engineer-in-charge during 
execution.  

 
1.5 PARSHALL FLUME  ( FLOW MEASUREMENT ) 
 



 

Page 97 
 

 SURAT SMART CITY DEVELOPMENT LIMITED 

  

The Bidder will provide 1 Nos. of new Ultrasonic Flow Meter in the Parshall Flume for 
total 101 MLD average flow capacity Plant. The required piping modification will be 
carried out by the Bidder for the same.  
 
The Parshall Flume shall be of RCC M30 grade construction with suitable RCC 
foundation with necessary water tightness test. The inside surface shall be provided 
with 20 mm thick  water proof plaster in Cement mortar 1:3. The bottom of the Channel 
shall be provided with 40 mm thick IPS screeding. The outside surface shall be 
provided with 20 mm thick double coat Sand faced plaster in cement mortar 1:3 with 
exterior emulsion as per Civil specification. 
 
 

1.6 MODIFICATION WORK IN EXISTING Primary Clarifier 
 
Necessary modification in 1 no. of PST shall be carried out to convert the same in 1 
nos. of Anaerobic Reactor. The flow in to this reactor shall be controlled by means of 
sluice gates. 
 
Any kind of RCC modification shall be carried out in M-30 grade of concrete. The 
inside surface of the new construction shall be provided with 20 mm thick water proof 
plaster in Cement mortar 1:3. The bottom of the new construction shall be provided 
with 40 mm thick screeding. The outside surface of new construction shall be provided 
with 20 mm thick double coat Sand faced plaster in cement mortar 1:3 with exterior 
emulsion as per Civil specification.  
 
The converted clarifier shall take total average flow of 66 MLD and utilized as an 
anaerobic reactor.  Remaining primary clarifier will take 33 MLD average flow and 
treated outlet from launder shall be diverted to anaerobic tank followed by IFAS 
system.  
 

 
1.7 AERATION TANK WITH DIFFUSED AERATION  

The existing aeration tank shall be provided with IFAS system with diffused aeration 
system along with the air blower.  The flow to aeration tank shall be as per design 
requirement.  The IFAS system  shall be able to carry out necessary nitrification as per 
tender treated water quality requirement. The contractor shall have to add the cages in 
the aeration tank as per its design requirement. The necessary recycled sludge pumping 
shall be carried out by the contractor as per design and process requirements. 
 
All other accessories, whether specified or not, but required for completion of Contract 
shall form the part of Bidder’s Scope. 
 

1.8 SECONDARY SETTLING TANK (Three No.)  
The existing secondary settling tank shall be used for the purpose. Any kine of 
alteration, modification and addition is required, shall be carried out the by the 
contractor, as per relavant I.S. and tender specification, as directed by 
Engineer-in-charge. 
 

1.9 SBR UNITS 



 

Page 98 
 

 SURAT SMART CITY DEVELOPMENT LIMITED 

  

1.9.1 General 
The Sequential Batch Reactor (SBR) Process shall be an advanced activated sludge 
process which shall utilize a Fill-and-Draw Reactor with complete-mix regime and 
operating in true-batch mode. The complete process shall be divided into Cycles with 
each Cycle is of duration of 3 – 4 hours. All the subsequent treatment Steps – 
Fill/Aeration, Settling and Decanting must take place sequentially and independently 
without overlapping.  During Fill/Aeration phase, the sewage shall be filled into SBR 
Basins and part of the treated sewage along with activated sludge shall be recycled with 
the help of Recycle Pumps. Air shall be supplied for aeration with the help of Air 
Blowers. During Settling phase, the Filling/Aeration shall be stopped and the mixed 
content shall be allowed to settle under perfect settling conditions. During Decanting 
phase, the supernatant shall be removed form top with the help of Decanters and excess 
sludge shall be wasted with the help of Waste Pumps. Inlet of SBR shall be provided 
with motorised open channel sluice gates. 
 
The Bidder shall provide the most advanced and proven SBR technology being in 
successful operation and meeting Standards of the Treated Sewage / Effluent Quality as 
per the requiremnet specified in the tender.  
 

1.9.2 Process Design 
 Sequential Batch Reactor (SBR)Units shall be installed and equipped for average 

flow of 101 MLD. 
 The raw sewage enters the Selector Zone, where anoxic-mix conditions shall be 

maintained. Also a part of the treated effluent along with activated sludge from the 
Aeration Zone shall be recycled here using Return Activated Sludge (RAS) Pump. 
As the microorganisms meet high BOD and low DO condition in the Selector Zone, 
natural selection of predominantly floc-forming microorganisms takes place. This is 
very effective in containing all of the known low F/M bulking microorganisms, 
which eliminates problems of sludge bulking and sludge foaming. It ensures 
excellent settling characteristics of the biological sludge. SVI of treated effluent as 
less than 120 shall be achieved in all seasons. Also, due to the anoxic conditions in 
the Selector Zone, De-nitrification and Phosphorous removal occurs, in case 
Nitrogen and Phosphorous levels are high in the sewage.  

 The SBR Process shall have following independent steps without overlapping each 
other: 

 Fill & Aeration 
 Settling (Sedimentation/Clarification) 
 Decanting (Draw) 

 Filling, during Settling or Decanting will not be acceptable. 
 The complete biological system shall be designed for handling peak flow. 
 6 (Six) Nos. of SBR Basins with adequate volume shall be provided. In addition, 

0.50 m Free Board shallbe provided to each Basin. The Liquid Depth of each Basin 
shall be 5.50 m. 

 The entire construction shall be in M30 grade reinforced cement concrete and as per 
IS 3370. RCC Platform/Walkway, minimum 1.20 m wide with Hand Railing as per 



 

Page 99 
 

 SURAT SMART CITY DEVELOPMENT LIMITED 

  

specifications shall be provided. RCC Staircase, minimum 1.20 m wide with Hand 
Railing as per specifications shall be provided for access from Finished Ground 
Level to the top of the Unit & to the Operating Platform/Walkway.Plinth protection 
along periphery shall be provided as per technical specifications. 

 The system should work on a gravity influent condition. No influent / effluent 
[...]
manure.  The ground should be well prepared in bet digging it about half metre deep 
with removing all weeks. They should be at suitable distances so that when they mature 
and reach their maximum growth. They should not be allowed to grow straggly or form 
clumps by throwing from the base. Manure should be applied to the shrubs at least once 
a providing plenty of compost materials.  
 
Plantation  
Plantations are to be done all along the boundary wall just to provide a barrier. Big trees 
should be planted 3m apart from each other within a 5m wide.  Space adjustment should 
be done taking the site condition into consideration. Cubical pit of 60cm should be 
proposed and should be filled with good soil mixed with 2 go 4 baskets of 5 kg each of 
well decomposed manure. The ground should be well prepared in between by digging it 
about half metre deep with removing all stones and weeds. The trees should be planted 
at suitable distances so that when they mature and reach their maximum growth.  
  

1.18 Interconnecting Piping and Valves  
  
All interconnecting Piping, Gates, Valves, Specials and other appurtenances, 
auxiliaries and accessories required as per Process Design and Scope of Work. In case 
of Rising Mains, thrust blocks shall be provided wherever required. In case of buried 
Pipes, warning tapes shall be provided of the appropriate colours. The material of 
construction for major interconnecting Piping shall be as follows:  
 



 

Page 108 
 

 SURAT SMART CITY DEVELOPMENT LIMITED 

  

Sr. 
No.  

From  To  Material and class  

1  Inlet Chamber  Clarifier / A2O 
Dist. Chamber / 

A2O / SBR   

DI K-7  

2  Air Blowers: 
Delivery Piping  

Common Header 
and sub header 

MS Epoxy Painted  

3  Air Blowers: 
Delivery Piping  

Vertical Down 
comers – Aeration 

/ SBR  

UPVC / HDPE 

5  Air Grid in SBR    UPVC / HDPE 

6  SBR / Chlorination 
Tank 

SST / Chloination 
Tank 

 

DI K-7  

7  Chlorination Tank: 
Outlet Channel / Pipe 

Disposal point RCC Class NP3 

8  Internal recirculation 
Pipe 

 DI K-9  

9  Sludge pipes for 
pumping operation 

 DI K-9  

10 By pass Piping  RCC NP3 Class pipes 

11 Water supply  UPVC/GI pipeline within STP 
complex 

12 Chlorine gas or liquid  flanged or welded carbon steel, 
CAF flangedjoints 

13 Chlorine gas lines 
below atmospheric 
pressure 

 polyvinylidene fluoride 
(PVDF) with solvent 

welded or flanged joints 
14 Chlorine solution  Class E UPVC in concrete 

covered dusts outside 
building. Inside building and in 

exposed areas, 
rubber lined carbon steel 

15 Polyelectrolyte 
Dosing 

 HDPE 

 
  Note: All process piping shall be designed by considering the peak flow, as 

applicable.   
  

1.19 Electrical & Instrumentation Works  
  
It shall be the Contractor’s responsibility to obtain adequate incoming HT power 
from State Electricity Authority based on the maximum demand load. The 
Employer will pay the charges for obtaining the above connection whereas 
necessary liasoning for the same shall be done by the Contractor in consultation 
with Dy. General Manager and Ex. Engr. (Drainage).  



 

Page 109 
 

 SURAT SMART CITY DEVELOPMENT LIMITED 

  

  
The entire new Plant shall be operated on 415 V, 3-Phase, 50 Hz, 4-Wire system. The 
Contractor’s Scope of Work shall include the following:   
 
 Obtaining incoming HT Power from State Electricity Authority including 

necessary liasonoing, documentation etc. complete.  
 HT Cable with Termination Kit from “Source” to the Electrical HT Substation 

located at the Sewage Treatment Plant.  
 HT Substation including 2-Pole Structure, Metering Kiosk, HT Panel, 

Transformers, PMCC, etc. complete.  
 Motor Control Centres.  
 Cabling including HT cable, Power, Control and Instrumentation Cables.  
 Earthing for Electrical equipments as well as Instruments.  
 Internal Lighting in Buildings.  
 External Lighting.  
 Local Push Button Stations near respective Drives. 
 Any other item / accessories required for successful completion of the project.  
 
The Contractor shall design/execute the System as per standard specifications, I.E. 
Rules and Regulations, requirements of State Electricity Board and other local 
Authorities and actual site conditions.   
  
Also, the Contractor shall provide adequate automation for fully automatic operation of 
the entire Sewage Treatment Plant including Primary Treatment Units, Biological 
Treatment Units, Chlorination Units and Sludge Dewatering Units through a 
Programmable Logic Centre (PLC) and Supervisory Control and Data Acquisition 
(SCADA) with Man-Machine Interface (MMI). Provision shall also be made to operate 
each Unit of the Plant manually, if required.  
 
Bidder shall refer electrical specifications for further requirements / detailed 
specifications. 
 

1.20 PLC/PC/SCADA BASED AUTOMATION SYSTEM FOR PLANT  
The entire new Sewage Treatment Plant including Priliminary Treatment Units, 
Biological Treatment Units, Disinfection (Chlorination) Units and Sludge Dewatering 
Units shall be designed for fully automatic operation through a Programmable Logic 
Centre (PLC) and Supervisory Control and Data Acquisition (SCADA) with 
Man-Machine Interface (MMI). Provision shall also be made to operate each Unit of 
the Plant manually, if required.  
  
Salient features of the proposed System shall be as follows: 
  
 Dynamic display of all Units, Equipments and Drives shall be available on SCADA 

Screen.  
 Auto/Manual operation of each Drive shall be made by selecting a Soft Switch on 

SCADA Screen.   
 In Auto mode, each Drive shall operate based on pre set sequence and interlock.  
 In Manual mode, each drive shall be operated in Local/Remote mode by selecting a 



 

Page 110 
 

 SURAT SMART CITY DEVELOPMENT LIMITED 

  

Soft Switch on SCADA Screen. In Local mode, each Drive shall be operated from 
the Local Push Button Station (LPBS) located nearby. In Remote mode, operation 
from LPBS shall be disabled and each Drive shall be operated manually from PLC. 
Also Working/Standby selection of Drives shall be done by selecting a Soft Switch 
on SCADA screen.   

 Run/Trip indication of all Drives shall be displayed on SCADA screen.  
 Annunciation & Alarm facility shall be available in PLC/SCADA. In the event of a 

Fault, the symbol representing the Equipment/Drive shall continue flashing on 
SCADA Screen with Equipment/Drive description appearing at bottom of the 
SCADA Screen and electric Hooter shall continue blowing until the Fault Alarm is 
acknowledged.  

 Data logging of Running Hours of each Drive, Alarm and Historical Trends of 
monitored Parameters etc shall be envisaged in SCADA.  

 The new Automation system must be communicate and Hook up  with existing PLC 
based SCADA System. Each and every thing required to make entire system as a 
single unit including old system must be incorporated. 

 
Bidder shall refer instrumentation specifications for further requirements / detailed 
specifications. 
 

1.21 MINIMUM UNIT SIZING  
 
Bidder to note that Minimum Unit Sizing for proposed augemented 167 MLD Capacity 
STP shall be atleast as provided in (C) Process Design Criteria. 
 
Note:- The sizes of units specifed are the minimum requirement and contractor shall 

provide  the above mentioned minimum or higher sizes units as required during 
detailed engineering. However, for tanks, sumps and process equipments, 
contractor may revise the size as per process requirement / detailed engineering 
subject to maintaining the min. effective volume as worked out from above 
minimum sizes. 

 
1.3  MAIN WORKS FOR PROPOSED TERTIARY TREATMENT PLANT:  
 
The major works proposed to carry out for 40 MLD net output capacity TSTP (60 MLD 
Design inflow) comprise of the following as minimum requirement. The list presented 
below is indicative only, however the necessary addition in the proposed scheme shall 
have to be carried out by contractor at his own cost so that the complete TSTP shall run 
to deliver total average net output from TSTP of 40 MLD. The work shall be carried out 
as defined under this tender. This is minimum requirement and tenderer may provide 
additional units if required within the quoted price to meet the performance gurantees. 
Alternative offer shall not be accepted.  The bidder shall visit the site and based on the 
following minimum requirements and in line with the data sheet of various units as 
specified elsewhere in the tender, prepare and submit the layout and hydraulic of 
proposed TSTP as per his design. 
 
RAW SEWAGE, SECONDARY TREATED SEWAGE / TTP FEED WATER 
CHARACTERISTICS AND TTP TREATED – INDUSTRIAL GRADE WATER 
CHARACTERISTICS  



 

Page 111 
 

 SURAT SMART CITY DEVELOPMENT LIMITED 

  

The plant is to be designed to treat the average Secondary treated wastewater flow to obtain 
nett output of Tertiary Treated Sewage of 40 MLD.  

The plant is to be designed to treat the wastewater of characteristics provided in the table 
below. In the table, the raw sewage characteristics, secondary treated sewage characteristics 
requirement and the tertirary treated – Industrial Grade Water characteristics requirements are 
provided. The tenderer shall have to consider all these parameters and its characteristics, while 
designing tertiary treatment plant. The feed water characteristics that is to be considered for the 
designing of UF-RO based Sewage recycling plant (TTP), is provided in the table below, duly 
considering that gurarantee of secondarty treated sewage rests with the tenderer/contractor for 
the smooth running /operation of UF/RO units, to achieve the desired quality tertiary treated 
water – Industrial grade water as provided in the table hereafter.   
 
 
TABLE - A: Source of Treated Sewage domestic at Dindoli Site for proposed 40 MLD net 

output TTP at Dindoli 

Sr. 
No. 

Parameter  Unit  Raw 
Sewage 

(90%tile)  

Secondary 
treated 
sewage 

Tertiary Treated – 
Industrial Grade 

Water 

1  2  3  4  6  8  
1  True Colour (Hazen 

Units) max.  
Hazen 
Units 90  50 < 5  

2  Turbidity  NTU  * *  < 5 
3  pH  - 6.5 – 7.5 7 – 8.5  6.0 – 7.5  
4  Total Hardness as 

CaCO3  mg/l  900  *  < 300  

5  Iron as Fe  mg/l  0.72  *  < 0.25  
6  Manganese as Mn.  mg/l  0.4  *  < 0.10  
7  TDS  mg/l  1400  1400 < 500  
8  BOD5  mg/l  250  ≤ 10  < 5  
9  COD  mg/l  600  ≤ 50   < 50  

10 Total Suspended 
Solids  mg/l  300  ≤ 10  < 2 

11  Total Nitrogen as N  mg/l  42 ≤ 10 < 10  
12  Total phosphorus  

mg/l  7 
≤ 2 (as 

dissolved  
-P) 

< 7  

 
MAJOR COMPONENTS TO BE COVERED UNDER THIS TENDER  
1.0 INLET ARRANGEMENT:  
 

Inlet Chamber of Disk/cloth media type fine filtration system shall receive flow of 
secondary treated sewage of 60 MLD from proposed SBR system at Dindoli site.   

 
 
2.0 COMPONENTS OF PROPOSED 40 MLD TTP  



 

Page 112 
 

 SURAT SMART CITY DEVELOPMENT LIMITED 

  

The various components of the Tertiary Treatment Plant to be constructed are as under:  
2.1 Civil Components  
 Filteration shed 
 Shed for entire UF / RO system with Laboratory room  
 RCC UF / RO feed water tank with epoxy lining 
 Backwash / Reject Collection Tank  
 MCC room and transformer yard  
 Flash Mixer, Clariflocculator for UF/RO Reject treatment with chemical dosing 

system  
 Foundations for all equipment / Tanks / Pump Houses / Degasser System 

 
2.2 Mechanical Components  
 Disk /cloth media type fine filtration 
 Manual Strainer (200micron) 
 Ultrafiltration(UF) system comprising of membrane modules, backwashing system, 

Cleaning in Place system (CIP) system, etc. 
 Chemical dosing system (Coagulant, pH correction, etc) for UF operation, if 

required.  
 Strainers/ Filters in UF backwash line 
 UF backwash-cum- Reverse Osmosis(RO) feed tank  
 RO Feed pumps  
 Dechlorination facility to RO Feed Water   
 Cartridge Filter for RO System 
 RO System with membranes modules, cleaning and flushing system  
 Chemical dosing system for RO operation and cleaning.  
 Sludge Dewatering unit for reject water. 
 Degasser Units 
 ACF Unit 

 
2.3 The interconnecting piping work including all piping, valves, flanges, fittings and 

hardwares including pipe support structures between various treatment units as per 
scope of work with related civil works, valve chambers, etc. complete  

 
2.4 The electrical works for entire TTP including but not limited to HT panel, 

transformers, MCC panels, APFC panel, PMC, change over system to proposed TTP 
MCC, HT and LT cables, earthing systems, push buttons, plant and room lighting 
cable trays and tray supports, related civil work including cable trench etc complete 
as per scope of work and process requirement. 

 
2.5 The instrument items as specified in the scope of work and process requirement for 

proposed TTP including instruments, hardwares, cable trays, and tray supports, PLC 
control system,  related civil work.  

 
2.6 Testing, commissioning, trial run of the plant as per scope of work.  

 
 

3) Clearing the site & setting the layout etc:  
The existing trees of any girth and height in the area of plant site shall be cut by the contractor, 



 

Page 113 
 

 SURAT SMART CITY DEVELOPMENT LIMITED 

  

including removing the roots, levelling the area and stacking the cut trees away from site of 
work and carting of logs of cut tress to SMC store, as directed by the Engineer-in-charge. The 
Contractor shall have to dismantle all the brick work and RCC work of super-structure and 
foundation of existing boring cabin and remove any structure/pipelines/cables etc. found 
during excavation and then dispose the debris and deposit the removed pipelines / cables etc., 
strictly as directed by Engineer-in-charge without claiming extra cost.  

The contractor shall then make all arrangements for setting the line out of all the units of the 
plant on ground level as per the approved drawings and construction of Bench Marks with 
reference to nearest GTS R.L.  

4) Excavation, Carting of excess excavated earth, Dewatering from foundation trenches:  
Excavation of all the units/pipeline of the proposed plant up to any depth as per the approved 
plans and carting / conveying of all the excess (other than required for backfilling in foundation 
trenches & leveling of nearby land) excavated earth, debris etc. within city limit as directed by 
Engineer in Charge. Dewatering any quantity of ground water/ rainwater in foundation of any 
unit of the proposed plant. Refilling the foundation trenches with available excavated earth, 
after completion of foundation.  

5) Disc Filter  
 

The treated sewage from proposed SBR System shall be conveyed to the inlet chamber to 
the Disc Filter.   
 
 Provision of disc filter of 60 MLD capacity for filtering and obtainting the desired TSS 

value less than 5 ppm before feeding secondary treated sewage to UF / RO with 
necessary civil, electrical / mechanical instruments, inter connecting pipe, with 
necessary arrangements of knife gate valves/ penstock gates and secondary treated 
sewage pumping arrangement by C.I. recycling pipeline upto UF.  

6) UF and RO feed, backwash and reject water sump and pump house  
 Provision of UF and RO feed sump (i.e.underground RCC M-30 tank) of required 

capacity for feeding secondary treated sewage to UF / RO with necessary electrical / 
mechanical instruments, inter connecting pipe, with necessary arrangements of knife 
gate valves/ penstock gates and secondary treated sewage pumping arrangement by C.I. 
recycling pipeline upto UF.  

 Provision of UF and RO reject water sump (i.e.underground RCC M-30 tank) of 
required capacity for collecting UF / RO reject water and then transmitting it to Flash 
Mixer units with necessary electrical / mechanical instruments, inter connecting pipe. 
One No. new clariflocculator unit alongwith sludge dewatering system for the reject 
water to be provided.  Moreover, one no. of clariflocculator shall also be provided for 
existing TTP and the scope of O & M of the said clariflocculator shall be of existing 
operator.  